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3asoackoit sakaz No

Kontpaxr Ne 12EXP/32L-04
Manufacturer’s LF43-013201/369927
Contract Ne LF43013201 Sp.ILF  works order Ne
Saxaziik GULF COAST STEELS, INC
Customer

Baron Ne (ABToMaiina Ne) Konuuecteo wrryx

Freight Car No (Lorry Ne) 60663323 Number of pieces 38
HaHM.CHF)BaHHe ToBapa [Hpokat ToncronmcToBOi Cranaapr ASTM A36/A36M-01
Description of goods Heavy plates Standarts .
Mapia cTany ASTM A36 ASTM AG/A6M-01
Steel grade

F'opsuexaTanHsIH mucT
Hot Rolled Plate

CocToaHNne IOCTABKH
Delivery condition

Mapxnpoexa
Marking
Hard stamp
Tlom Haniep rnasxn]  Howep napem Pa:}l\:Iepb[, MM Kon-so | Teopersu.
s N Product dimenisions, mm WTYK | MaccaM.T
Tomunua Mtupuna Jowna  |Number of] Theoret.
ltom Ne| - Cast number Test number Thickness Wilth Length picces | mass, mt.
143826 12004 19 1850 6100 9 15,147
143821 12005 19 1850 6100 21 35,343
143824 12006 19 1850 6100 8 13,464
38 63,954




MILL’S QUALITY CERTIFICATE Nt 16144
Test results

Pe3yibTaThl HCTBITAHHH

Henbrranme ma pacrsskenne n yaapnsiii wirné  Tensile and impact test
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© g 3 fo|¥g c E % S iz 2 specimen |3 py seckoe cTapenke / Mechanical aging,
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g § e E @ g 5 & 5 % b E’ 3 2w G" g x a g = | B- xomuecTBO Baikoit cocTaRmAOME B HATOMe / I
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=c|2 - & 2|8 2|5 F|v.isov. U Isou °C
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T MPA, 200 3Hayerwe Value B, 01/0B
4) 5) °C Red | Rm A% Z% | mm | mm 1 2 3 ki 6)
12004 T 20 285 427 28 .
1292 1434 26
12005 T 20 299 1427 29
292 1426 29
12006 T 20 287 (424 28
297 1427 27

4) H - Havano nonoce { head strip;
£ — koxeil nonockl / end strip.

5) L - npogonkHoe { longitudinal;
T — nonepeyroe / transverse,

6) a ~ TonwmuHa obpasya / trickness of specimen;
d - gvaMeTp onpagku / diameter of the mandrel.

V3K / Ultrasonic Examination

Brinnaska / Steclmaking process

Koupeprepnuiii cnocob / Made by the BOC Process

Ne Xummaccrkoe coaepkanse aemerras / Chemical contents of elements, %
TTABKH [Mn| Si{ S | Cr [NiJCo[Ti|AL[ B N [ Mo | V | Nb [ Ceqg [Pem
Cast No x100 x1000 X100 x100 x 1000 x100
143826 (15 |64 |15 {12 |16 |4 2 3102 |50 |1 8 1 5 2 26
143821 |14 66 16 11 |17 4 1 2 0.2 |50 (1,1 |6 1 5 2 25
143824 |15 59 15 {12 |13 4 2 3 0,2 |44 1 8 1 5 2 25

Tpumeuanne / Note
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It is hereby certified that the quality of goods mentioned in this certificate is in conformjty witl
MNonnuce
Signature
ﬂaTa

ATOSET.




